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1 Floor Frame 1 35 Rubber Bumper 1

2 Back Stand Frame 1 36 Spacer 8

3 Hook Frame 1 37 Spacer 2

4 Swing Rack 1 38 The Gloves 3

5 Back Cushion Frame 1 39 The Gloves 1

6 Hook 1 40 The Gloves 1

7 Active Pedals 1 41 16

8 Pedal Adjustment Frame 1 42 2

9 Limit Holder 1 43 6

10 Slide Frame 1 44 2

11 Lateral Pipette 2 45 11

12 A bar Piece 4 46 2

13 Limit Sealing Plate 1 47 2

14 Pedals 1 48 12

15 Rear Barbell Tube 2 49 2

16 Barbell Tube 1 50 1

17 Pull Spring 1 51 3

18 Barbell Plate Limit Sleeve 2 52 6

19 Rotating Shaft 1 53 5

20 Resilient Latch Assembly 2 54 2

21 Spacer Sleeve 4 55 4

22 Seat Bearings 2 56 10

23 4 57 2

24 Bushings 4 58 62

25 Back cushion 1 59 18

26 Head cushion 1 60 10

27 Shoulder cushion 2 61 24

28 Aluminum Cap 5 62 Nylon Lock Nut M10 2

29 Aluminum Spacer Ring 5 63 Nylon Lock Nut M8 8

30 End Caps 3 64 Hex Nut M6 2

31 φ

Item No Description QTY Description QTYItem No

48 Aluminum Blocking Plate 8 65 Circlip 2

32 Pipe Plugs 11 66 Plug φ24.5×15.5 1

33 Rubber Foot 4 67 Lateral Support Frame 1

34 Plastic Tube Guide 2 68 Hex Head Bolt M12*30 1

Socket Head Cap Screw M12*130

Socket Head Cap Screw M12*125

Socket Head Cap Screw M12*85

Socket Head Cap Screw M12*35

Socket Head Cap Screw M12*30

Socket Head Cap Screw M10*75

Socket Head Cap Screw M10*70

Socket Head Cap Screw M10*30

Socket Head Cap Screw M8*30

Socket Head Cap Screw M8*25

Flat Head Cap Screw M10*25

Flat Head Cap Screw M8*45

Flat Head Cap Screw M6*16

Socket Set Screw M10*50

Socket Set Screw M8*6

Socket Set Screw M5*3

Flat Washer φ13*φ24*1.5

Flat Washer φ11*φ20*2

Flat Washer φ9*φ16*1.6

Nylon Lock Nut M12

Spacer Button Head Cap Screw M6*10
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STEP 1

Item No Description QTY Description QTYItem No

1 Floor Frame 1 45 5

2 Back Stand Frame 1 58 38

3 Hook Frame 1 61 16

9 Limit Holder 1 67 Lateral Support Frame 1

11 Lateral Pipette 2 68 Hex Head Bolt M12*30 1

41 16

Socket Head Cap Screw M12*30

Flat Washer φ13*φ24*1.5

Nylon Lock Nut M12

Socket Head Cap Screw M12*130

58

3

11
2

1

45

58

45

41 58
61

45

61

41

58

4158

61

68

58

58

8

58

58
61

9
67

58
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STEP 2
Item No Description QTY Description QTYItem No

4 Swing Rack 1 22 Seat Bearings 2

6 Hook 1 43 4

17 Pull Spring 1 58 8

21 Spacer Sleeve 4 61 4

Socket Head Cap Screw M12*85

Flat Washer 13* 24*1.5

Nylon Lock Nut M12

58
44358

21
22

6

61

17
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STEP 3
Item No Description QTY Description QTYItem No

5 Back Cushion Frame 1 42 2

12 A bar Piece 4 45 6

16 Barbell Tube 1 58 10

36 Spacer 4 61 2

37 Spacer 2 65 2

Socket Head Cap Screw M12*125

Socket Head Cap Screw M12*30

Flat Washer 13* 24*1.5

Nylon Lock Nut M12

Circlip

61

12

36

58
45

42

58

5

16

37
65

45

58

58
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STEP 4
Item No Description QTY Description QTYItem No

25 Back cushion 1 46 2

26 Head cushion 1 48

27 Shoulder cushion 2 59

Socket Head Cap Screw M10*75

Socket Head Cap Screw M10*30

Flat Washer 11* 20*2

12

14

27

48

59
4659

59 48

25

26
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